
CAREFREE STANDARD SAND FILTER SYSTEM PARTS LIST
Item 	 Part No. 	 Description
1 	 425-1928 	 Waste Adapter Fitting
2 	 805-0224 	 O-Ring
3 	 830-3000 	 0-60 PSI Gauge
4 	 WVS003 	 Multi-Port Valve Assembly
5 	 505-1970 	 Collar Wrench
6 	 718-1960 	 Split Nut, Sand Filter
7 	 819-0015 	 Screw, 1/4" - 20 PPH x 1 1/2"
8 	 820-0013 	 Hex Nut, Serrated 1/4" - 20
9 	 805-0435 	 O-Ring
10 	 502-2011 	 Sand Fill Guide
11 	 505-1960 	 Threaded Sleeve for Split Nut
12 	 505-2140 	 16" Lateral and Manifold Assembly
	 505-2150 	 19" Lateral and Manifold Assembly
	 505-2160 	 22" Lateral and Manifold Assembly
	 505-2180 	 26" Lateral and Manifold Assembly
13 	 515-2101 	 16" Sand Filter Body
	 515-2091 	 19" Sand Filter Body
	 515-2081 	 22" Sand Filter Body
	 515-2121 	 26" Sand Filter Body
14 	 602-5310 	 Self-Threading Drain Screen
15 	 602-532 1 	 Drain Cap
16 	 820-0017 	 Washer 3/8" flat
17 	 819-0041 	 Bolt 3/8" - 26" Oval Sand Filter
	 819-0039 	 Bolt 3/8" - 22" Oval Sand Filter
	 819-0016 	 Bolt 3/8" - 16" & 19" Oval Sand Filter
18 	 672-7241 	 One-Piece Base
19 	 429-7300 	 Pin & Anchor Assembly
20 	 PH1100 	 1 HP - 1-Speed - Hi-Flo II Pump
	 PH1150 	 1 1/2 HP - 1-Speed - Hi-Flo II Pump
	 PH1200 	 2 HP - 1-Speed - Hi-Flo II Pump
	 PH2100 	 1 HP - 2-Speed - Hi-Flo II Pump
	 PH2150 	 1 1/2 HP - 2-Speed - Hi-Flo II Pump
	 PH2200 	 2 HP - 2-Speed - Hi-Flo II Pump
21 	 711-4010 	 2" Gasket
22 	 319-3230 	 Basket Assembly (not shown)
23 	 319-2170 	 6" Pump Trap Body
24 	 805-0436 	 O-Ring
25 	 319-4100 	 2-Piece 6" Pump Trap Lid Assembly
26 	 417-6141 	 1 1/2" MPT x 1 1/2" Hose Male Smooth Adapter
27 	 872-0010 	 Hose Clamp, Stainless Steel
28 	 872-9002 	 Corrugated Hose, Black
29 	 550-1811 	 16" Sand Filter Hose Assembly
	 550-1821 	 19" Sand Filter Hose Assembly
	 550-1831 	 22" Sand Filter Hose Assembly
	 550-1833 	 26" Oval Sand Filter Hose Assembly
30 	 711-4000 	 1 1/2" Gasket
31 	 417-4161 	 1 1/2" Buttress x 1 1/2" MPT
32 	 550-1841 	 Return Sweep Assembly
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See instructions for
proper valve alignment.
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Optional for hard plumbing
1 ½" #7 Union Assembly - 1 ½" S Pump End

Not Included
(400-4060)

Optional for hard plumbing
1 ½" 90° Sweep Elbow - Union x Slip

Not Included
(500-1901)
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